Tubos de Acerc de México, 5.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 98% 1800 fax

CERTIFICADC DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero:

13065803

Page / Pagina:

115

Date / Dia: August 28, 2013

Customer f Cliante: PLESA ANAHUAC Y CIAS, S.A. DE G.V.

Cusiomer's Order Item / Orden Cliente - Item:

Customer’s Reference / Ref. del Cliente:

Manufacturers Works Order N° / Caonfirmacion de Venta:

AP1 SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010

BrA{42-1245/L.290 PSL1

N/A N/A 198969/01
Manufacluring Process / Praceso de Manufactura: Product Type { Tipa de Praducte: Surface / Superficia;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COS_'I;URA CONDUCCION SIN COSTURA BARNIZADOQ
|Standard er Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends f Extremos:

_|NORMAL BEVEL

BISELADO NORMAL

Dimensions { Dimensicnes:
5.563 X 0.375 INCH
141.3 X 9.5 MM

Schedule ! Cédula:
SCH 080/ W.C XS

Length / Longitud:
19.69/ 2133 FT
6,00/ 6.50 MTS

Quantity / Cantidad; 28 Pcs/Pz
584.875 FT
178,270 MTS

12178.345 L.B
5524.000 KG

Nominal Weight / Pesa Nominal:
20.80 LB/FT
30.88 KG/M

Specimen condition Specimen dimensions Test Y.5. UT.S. Y. SJUT.S Elengation / Alargamiente
Heat N° | Sampte N° | Condician de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reg.
Colada N°| MuestraN°®| Ls Sc | Type| On Size Area Temp. [Min: 290 Min: 415 Reg. Max. Lo Min. Obt.
" Tipo Tamafie Seccién  § ensayo |Max: — Max: — -
i mm2 °C MPa MPa in % %
borrancre o — — y e
5962 05644 B AM Sg L 2541 X 08.51 243,18 RT 330 509 0,65 2 25.8 42.0

All: As manufactured / Segin proceso de fabricacian
B: Body ! Cuerpo
L.: l.engitudinal / Longitudinat

Ls: Lacalion of sample / Ubicacién de la muestra
Max: Maximum / Maximo
Min: Minimum / Minimo

Ori: Orientation / Oriantacion
Raq. Max: Required maximurm / Méaxime requerido
Ren: Required / Requeride

Sc: Specimen condition / Candicion de la probela
Ss: Strip specimen / Muestra rectangular
LLT.S: Ullimata tensila strangth / Resistancia

Lo: Inittal length / Longthtud inicial

Obt: Obtained / Obtenidn

RT: Room temperaiure / Temperatura ambiente -

Y.S: Yield sirength / Fluencla

L " Gompasilion % / Composicion % s
- 5 LK% X 1000 - N . X 10040 X 00
Cl M si[Mlor| Pl S[ v ][N [Gu]sn|] Al i]a| 8 1]c]| N [Col4|Col2|Col 3
H Max | 28 1120 - | 15 |40 § 30 | 30 | 80 | — |4 400 - | - | =] =] ~ ] ~ | = {5 |q00] &
Mn | ~lz2ll - ~T~1~F -] -8 =] ~1-T-T-1=1-1-1-1-=-1-=
HeatN° [SampleN" [P Max | 28 | 120 |~ | 45 | 40 § 30| 30 | 66 | ~ |400f 406 ~ | = | ~ | =4 = | = | ~ ] 45 |00 &
- Colada N° | Muestra N° Min - 29| 10 |- - - - - am -] - w B3 - - - = - - -
s Y S ek . — —
5862 00007 H 18 ]76 |29 L 0S| & 6] 2F 2.0 3062 3|18 .1 ] 2.{=2 |15]¢e8]03]203]o2
" 5062 | 05844 P-{19f7a]20foa] o s |12l oo fa]r2]s 18] o] 2]c]|16]|s6] o |201]o0

This cerlificate is issued by a computerized sy;:tem and Ii 15 valid with electronic signalure. On the onginal carﬁﬁc;a!e e Wiade-mark graen colored
"Tenaris™is stampad. In case the wner of lhe-anginal certificale wauld release a copy of it, he musi aiest ils conformity te the original one taking
upon himsell the resEunsibiH‘ty far apy unlawful or et allewed use. Any alteration andéar falsification will be subjacled 1o tie law.

Tanaris color varde. En casc de que el poseedor del cerlificado enfregue una copla, deberd garaniizar la confermidad con el ariginal haciéndose
:|responsable por cualquier uss ilegal o Indabldo. Cualquler altaraclin y/o falsificaclon estard sujsla a la ley.

'|Es|.e cenificado se emlle mediante slstema computarizado y-es Valldado con frma slectnica. Bl carifcada criginal posea Imprasa & lego

FOR03171



Tubos da Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Velenzuela Tejeria, Veracruz, Veracruz
C.P. 91657 MEXICO

{52} 22% 989 1100 te!

{52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN

FABRICA Number / Nimero: Page / Pégina:

CERTIFICADO DE PRUEBAS EN FABRICA | 13065803 215
. Date / Dia; August 28, 2013
Custorner / Cliente: PLESA ANAHUAC Y CIAS, 5.A. DE C.V. Customer’s Order tem / Crden Cliente - ltem: Customer's Reference / Ref. del Gliente:  {Manufaclurer’s Works Order N° / Confirmacion de Venta:
N/A N/A 198969/01

Manufaciuring Process / Process de Manufactura: Praduct Type / Tipo de Preducto: fSurface / Superficte:
ISEANLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

iStandard of Specification / Normas o Especificaciones; Steel Grade f Grade de acero: Ends / Extremos:

APl SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME 5A106/2010 BiX42-L245/L290 PSL1 NORMAL BEVEL

: BISELADO NORMAL

Dimensfons / Dimensiones: Schedule / Cédula: Length / Lengitud: Quantity / Cantldad: 28 Pes/Pz Nominal Weight / Peso Nemihal:
5.563 X 0.375 INCH SCH 080 /W.C XS 19.69/ 21.33 FT R84.875FT 12178345 LB 20.80 LBIFT

141.3 X 9.5 MM . 6.00 { 6.50 MTS 178,270 MTS 5524,000 KG 30.88 KG/M

Camposition % / Composicidn %

Col.'2: SUMA Mo+Cr+Ni+Cu+y ~ %" H:Heat/Golada

X100 X 1000 X 1p0an X100
o3 Mn Si Mo | Cr P s Vv Nb Ni Cu | Sn Al Ti As B Ca N |Caol. i|Col. 2{Cej, 3!
H Max | 28 | 120 | — | 95 | 40 | 30 | a0 | @0 | — {400 @00 ] - ] = | = | = | = =] = | 15100} &
oMn | - TBT0F -1 -1 -1 =1 =-1T-1-=-1T -1 -1-1T-1T-1-tT-1T-=-T-1T-=-7-=
HeatN* | SampleN*|P Max | 28 [120] — F 15| 40 | 30 | 30 | 80 | ~ (400|400 = | = | = | =] = = | = | 15 |00} &
Colada N° | Muestra N° Min - 29 | 10 - - —~ — — — — - — — —~ - - - - - —
5062 05845 Fo] 6176|208l 51511101 cia|izls]mB8]a] 210l |204]0
Col.-1: SUMA NB+V+Ti : 7 Col 3 BUMA Nb+V Max: Maximum / Maxima P: Product / Preducto
Min: Minimum / Minimo .

. Required values | . Individuals / iidividuales i Average / Promedio { Hardness type/Tipo de dureza:HRC
Valores requericos | Mini— | Max 220 | Van— | Mim— | Max- | Van- | R . ) 1 . .
Heat N* Sample N* Specimen condition Quad. Scale - oD MW . T ] Var,
Colada N* Muastra N° Ls Sc - . . Escala 1 2 3 JAvg. | 1 2 3 JAvg. |12 3 f Avg. .
sabe, —————te——— e er————————
5862 - 05644 B ) - ORAM . 1 ~HRBW | 78.4| 76.3| 76.9| 7o.5| 77.7| 78.2|-78.6) 78.2| 78.8| 79.2| 78.6| 78.9] 23
5862 05645 E B . AM 1 CHRBw | 7e| ve.a| vr| rr2| rro| vaa| e rae|-18.1] va.2] veAl 7an 1.0
AM: As manufactured / Segin procesa de fabricacién -~ - ['ID: Internal diamater / Didmetro intermno Min: Minimum / Minfme S " - Quad: Quadrant / Guadrente
Avg: Average / Promadio o " Le: Location of sample / Ubleation de ta muestra MW: Middle wall / Centro Se: Spe¢imen condition / Condician de la probefa’

THis centificate 1= {ssuad by a compulerized syslem and 1L is valld with elecironic signature. Or the eriginel certificate the trade-mark grasn colored
“Tenaris™ is stamped. In case the owner of the criginal cerlificale would release 2 copy of i, he musl atfest iis conformity lo 1he original cne taking

upan himself the responsibility for. any unlawlul or not allowed use. Any al ion andfor falsification will be subjectad fo the law.

. [Este cariificads sa emite medianta sislema compulanzado v &5 validado :on_ﬂm’na electrdnfca.  El certificado ariginal posee impreso el logo
Tenaris color verde, En casa de que el poseedar del certificado entregue una copla, dehard garantizar la conformidad con el orlginal haciéndoss
responsable por cualquier usa ilegal o indabide. Cuaiquier alleraciin y/o falsificaclin estard sujata a la lay.
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Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.R. 91657 MEXICO

{52} 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Nuriber / Nimeto: Page | Pagina:
CERTIFICADQ DE PRUEBAS EN FABRICA 13065803 3/5

Date f Dia: August 28, 2013

Customer f Gliante; PLEK ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ftem / Orden Cliente - ltem: Customer’s Reference f Ref. del Cliente:  [Manufacturer’s Works Order N* / Confirmacién de Venta:
N/A N/A, 198969/01

Mantfacturing Process / Proceso de Manufactura: Product Type / Tipo de Praducto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS 'VARNISHED

LANINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Stancard or Spacification f Normas o Espacificaciones: . Stes! Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/112, ASME SA106/2010 BfX42-L245/L280 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiches: Schedule / Cédula: Length / Lengitud; Quantity / Canfidad: 28 Pcs/Pz Nominal Weight / Peso Nominal:

5.563 X 0.375 INCH SCH 080/ W.C X8 19.69/21.33 FT 584.875 FT 12178.345 LB 20.80 LB/FT

141,3 X 9.5 MM 6.00 / B.50 MTS 178.27Y0 MTS 5524.000 KG 30.88 KGIM

lB: Body { Cuerpo

Standard / Merma:
Heat N* Sample N* Resulkt
Calada N° | Muastra N* Resultado
e ey,
5962 05645 Good / Bueno

.. Pressurs / Presion j L Tiﬁ\efTiempo_ L . " Resulls { Resullada
“Unit/ Unidad. Vale / Valor - | . Secands / Segundos
mpa 2‘5.5 . . 5 Salisfaclory / Satisfaclorio

[ This cerlificate is issued by & camputenzed syslern and it is valid wilh slectronic signature. On the original cerlificate ihe trade-mark green colored
['Tenarls™1s stamped. In case the cwner of the original certificata would release & copy of it, he must altest its confarmity to the original one laklng
upon himself the responsibility for any unrawlul or not sl!nwed use. Any alteration andfor fzlsification will bs sithjeclad to tha law.

- |Tenaris color verde. En casc de que al possetor de] cerlificado “entregiie una capla, debetd garantizar la confermidad con el ariginal haciandose

Esté certificadn se emite mediante sistema compularizada y es validade con firma electrdnica. £l cerfificado original posee impreso el fogo
responsable por cualguier uso ilzgal a Indebldo, Cualquier alteracidn /o talsificactén astara sujeta a la lay.

FORO03171



Tubos de Acere de Méxice, 5.A.

Larret. México Veracruz Km 433.7 SN

Delfino Valenzuels Tejeria, Veracruz, Veracruz
C.P. 81697 MEXICO

{52) 229 989 1100 tel

{52) 222 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13065803 4/5
Date / Dia: August 28, 2013
Gusiomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DECV. Customar s Crder llem 7 Ordan Cliente - Hem: Customer’s Reference / Ref. del Cliente:  jManufacturar's Works Qrdar N° / Confirmagion de Venta:
NIA NiA 198968/01

Manufacluring Process f Proceso de Manufactura: Product Type { Tipe de Producio: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
ELAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

[[8tandard or Specification { Normas o Especnﬂcaclunes Steal Grade { Grado de acero: Ends / Extremos:

APi SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME SA106/2010 B/iX42-L.245/L.290 PSL1 NORMAL BEVEL

BISELADOQ NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 28 PesiPz Nomninal Weight / Peso Nominal:
5.563 X 0.375 INCH SCH 080 /W.C X8 19.69 /2133 FT | 584.875FT 12178.345 LB 20.80 LB/FT

141.3 X 9.5 MM 6,00 / 6.50 MTS 178.270 MTS 5524.000 KG 30.88 KGIM

HEAT Tri i MENT. | TRATAMIENTO TERMICO

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat reatment process / Medio de enfrlamento del tratamiente térmice: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asmlled

" INFORMATION / INEORMA(

Supplementary.information
Informacidn Suplementaria

. {Manufacturad by TenarisTamsa

" stesl making process: ..

Eleciris Arc Fumace-Ladle Fumace-Conhnuous Cashng Machinz.

Fully Killed Steel - '

Matarial free from Mercury camtamination

Mol repaired by welding

Non destructive test. Salistactary

Jinspection maethod

. - EMI - FLVI - MPI -

AP| SPEC 6L/OCTOBER 1, 2007, ASTM A106/11, ASTM A53.'12 ASME SA106/2010
MATERIAL ACCORDING TO NACE MRCIWSI IS0 151566-2, 2009 AND NACE MRO103; 2010 ONLY FOR HARDNESS
22 HRC MAX. .

“{acerd calmado con aluminio

Fabricado por TenarisTamsa
Fabricacion def atero:
Horro de Arco Elecmc.o—Hnrnn e Afnamén-Maqmna de Colada Cnntlnua

{ Ilbr_e de cf inacion de Mercurio
No reparado por-soldadura
Control Ao destructivo. Satisfactorio
Metade de Inspecclsn
. - EMI - FLVI - MPI -
API SPEC SLIOCTOBER 1, 2007, ASTM A106/11, ASTM AB3/12, ABME SA106/2010
MATERIAL DE ACUERDO A NACE MRO175 /150 15153—2 2009 Y NAGE MR0103, 2010 SOLO DUREZA MAX. 22 .
HRC

Tamsa Reﬁ 433300

- |Tamaa Ref: 433300

Tenaris™ is stamped, In case the ownar of the origingl certificate would release a copy of it, ha must atiesi its canformity to the eriginal one taking
upen himself the responsibllity for any unlawfui or ot allowed use. Any alteration andfor falsification will be subjecled to the law.

This Cerlioale s iseusd Ey a compulenzga syslem and it |2 valid With electronic signalure. Cn e original cortncate The rage-mark green colared

[Tenaris color verde. En caso de que ¢ poseedor del cerificade enlague una copia, deberd garantizar la conformidad con el origlnal hacléndose

Este carlliicato 56 emile mediante sislema CompUTaNzats y es valeado Con ima elecionica. £ Cericadn or gl poses Mmpréss 6l ogo
responsable por cualguier usa llegal o Indebido. Cualquier alteracion yho falslficacidn eslard sufeta ala ley.

FORD3171



ey . Tubas de Acero de México, S.A.
5 % %@ g% Carret. México Veracruz m 433.7 SN
2 Deffino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91657 MEXICC
(52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina;
CERTIFICADO DE PRUEBAS EN FABRICA 13065803 5/5
Date / Dia: August 28, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, §.A. DE G.V. Gustemer's Order ltem ! Orden Clente - ltem: Customer's Raference / Ref, del Cliente;  |Manufaclurer’s Works Order N* 7 Cenfirmacién de Venta:
NIA N/A 198969/01

Manufaciuring Process / Proceso de Manufaclura: Product Type f Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ‘[VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Narmas o Especificacionas: Steel Grade / Grado de acevo; - Ends / Extrernos:

API SPEGC SL/OCTOBER 1, 2007, ASTM A106/11, ASTM A53/12, ASME $A106/2010 X BIX42-L245/L.290 PSL1{ NORMAL BEVEL

’ BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula; Length / Longitud: Quantity / Cantidac: 28 PcsiPz Nominal Welght / Pesa Nominal:
5.563 X 0,375 INCH SCHO80/W.C X8 19.69/ 21.33 FT 584.875FT 12178.345LB 20.80 LB/FT

141.3 X 2.5 MM 6.00 / 6.50 M'TS 178.270 MTS 5524000 KG 30.88 KG/M

. A B —— -
! IR L = v i
Heat N° Quantity Length Weight
Colada N* Canlidad Longitud Peso
(Pieces) [{) {m) 1 {Tons}
ETE 28 565,50 178.27 5.529
Average langth per pipe Nominal weight per pips
Longitud promedio por tubo Pesa nominal per tubo
() | (F-I:) (Ib/ft) | {lgfm)
20889 ] 6.367 . 20822 30.987

This I.to certify that the product described here has been-manufacilred, sampled, lested, and Inspeciad in Accordance Wi JPor 6l presents cerilicamos que el materiat aqul descrito ha sids fabricade, muestreade, ensayado € inspaccionado de

purchaser order requiremsnts. This cerifficate is nota declaratIcm of'o'rigir'\ nor my it ba used as a declaration of arigin. acuserdo a los requisitos de su orden de compra. Este carfificado no es, nl puede sar usado, como una dec}aracién de origan.
- QQSTOMER THlRD PARTY . - TENARIS QUALITY DE ARTM ENT SIGNATU RE

INSPECTTDN COMPANY
OO_M'PANFA_ DE INSPECCION

Company Name: .NIA

Employee Name: N/A QUALITY CERTIFICATION CEPT. . CHIEF OF QUALH'Y CERTIFJGATION DEPT.. .
DEPTQ. BE CERTIFICAGION DE GALIDAD ) " - RESPONSABLE DEL DEPTO DE CERTIFIGAGICN DE CALIDAD-
Teresa M. Castelli Abraham - Rafael Gutxe:t‘t’-z_ de Velasco Magallanes
This certificate 1§ isgusd by a computerized sys"EeTn and it is valid with eleclranic signaiure. On the original cerlificate the lrﬁde—ma’f‘fgrean co!éred B Esla certificado se emite mediante sistama compularizade y es validada con fuma slecirénica.  Ei cerlinicado original poses impraso el logo
"Tenaris* is stamped. In case the awner of the original certificate would release a copy of it, he must atiest its conformity to the original one taking Tenaiis colar verda. En case de qus e peseedor de) certificado entegue uha cogia, deberd garanfizar la gonfermidad con el nriginal hacléndoss
wpon himself the responsibility for any unlawful or not allowed use. Any alleration and/er falsification will be subjecled to the law. responsable por cualquier use ilegal o indebido. Cualguier alteracién’ ¥ falsificacion estara sujela a la Jey.

FORG3171 .



